SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode : 802.11n HT20

Test Channel :

06

100kHz PSD reference Level

Middle Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm  Offset 23.54 dB @ RBW 100 kHz
j» Att 20 dB SWT 1ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk Max

M1[1]

14.87 dBm)|
2.4357415 GHz

Ha

Y P

Po— 4
‘ i ,
s | (LA NP PN PP
0 dBm !

|
ot ¥

-
| vl on
-20 di

1001 pts

CF 2.437 GHz Span 22.497 MHz
- m—

] RN W

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum ‘!‘?J Spectrum ‘!‘?J
Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz
fo ALt 10de  SWT 30.1ms @ VBW 300 kHz  Mode Sweep fo ALt 10dB  SWT 265 ms @ VBW 300 kHz Mode Sweep
[@ 1Pk View [@ 1Pk View
mi[1] 53.66 dBm mi[1] 10.95 dBm)|
626.0940 MHz| M1 2.436030 GHz
10 dBm 10 d 2[1] 42.10 dBm)|
15.861330 GHz|
0 dem: 0 de
-10d -10d
D 130 dBm D1 0 dBm
-20 di -20 di
-30 df -30 df
40 d 40 d —
= ) - MW*MW
-70d -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
r = r
] RN W ] WD W
TEL : 886-3-327-0868 Page Number 1 A2-32 of 42

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR480504B

Test Mode : 802.11n HT20

Test Channel : |11

100kHz PSD reference Level High Channel Plot

Spectrum o Spectrum
Ref Level 30,00 dem

Offset 23.69 dB @ RBW 100 kHz

(=]

Ref Level 20.00 dEm  Offset 23.59 a8 @ RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz_ Mode Sweep
(@ 1Pk Max [@ 1Pk view
Mi[1] 14.73 dBm)| Mi[1] 42.06 dBm
2.4607385 GHz| 2.4974490 GHz|
20 dBm 10 dBm M" n* oy
] |
10d Pyt ool AT 0 L 1\ T g f Jn :
PRI, L alanl W Yoy |
A | / s [ A\ Mﬂm‘-w,.\
0 dem
el N
ﬁf“ 7 I
o
-20 di
r l\. M
-0
L™ P AT T )
i T |
-40 dem -50 dem
s0d 50 d
s0d 70d
I
CF 2,462 GHz 1001 pts Span 22.557 MHz Start 243 GHz B001 pts Slop 2.565 GHz
— - -
[ T ) G W THRnne D W

[ ) )

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum

(=]

Ref Level 20.00 d8m

Offset 23.69 dB @ RBW 100 kHz

Spectrum

(=]

Ref Level 20,00 dBm  Offset 23.69 dB & RBW 100 kHz
}o Att 10dB  BWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10dB BWT 255 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mi[1] 51.52 dBm) mi[1] 10.55 dBm)
961.6700 MHz| L 2.460680 GHz
10 dBm: 10 dBp 2[1] 42.51 dBm
15.862180 GHz|
0 dBmr 0 dé
-10 di -10 di
D1 -15.270 dBm
-20 di -20 di
-30 df -30 df
-40.d -40.d
=70 di =70 di
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
r = r
L )i ] WA W [ I ] [
TEL : 886-3-327-0868 Page Number 1 A2-33 of 42

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode :

802.11n

HT40

Test Channel :

03

100kHz PSD reference Level

Low Channel Plot

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 23.63 0B & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.63 0B & RBW 100 kHz
o att 20d8_ SWT ims @ VBW 300 kHz Mode Sweep o att 20d8_ SWT 9 ms @ VBW 300 kiz__ Mode Sweep
(@ 1Pk Max (@ 1Pk view
Mi[1] 10.47 dBm| Mi[1] 20.62 dBm)|
2.4194720 GHz| 2.3995190 GHz|
20 dBm 10 dBm I'W |
M1
10d ¥ 0 dem
W ) re .J
it ot ’|
e M -
R il T
0 dam -+ ‘ -10d
-10 dem—} w i “20-UBmM—{01 -19.530 dB:
{ Y,
A W Wiy
ﬁﬂﬁ a0 d
30 d 40 d f
-40 dBm -50 dBm
50 d 60 d
60 d -70d
F1
CF 2.422 GHz 1001 pts Span 46.854 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
— m—— - m——
L )i ] CHRRRRED L )i ] CHRRRRED

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20.00 dBm  Offset 23.63 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.63 dB @ RBW 100 kHz
fo ALt 10dB BWT 30.1ms @ VBW 300 kHz Mode Sweep }o Att 10ds  SWT 265 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mi[1] 52.77 dBm mi[1] 7.98 dBm)|
B60.4700 MHz| .. 2.420730 GHz
10 dBm 10 dip 2(1] 41.26 dBm
15.836680 GHz|
0 dem: 0 de
-10d -10d
=20 UBm——01 -12.530 d O U=t 9.530 dei
-30 df -30 df
-40 d -40 d
-50 dBm - -50 di ul 4
-70d -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
- —t - —
[ )i ] [ [ )i ] [
TEL : 886-3-327-0868 Page Number 1 A2-34 of 42

FAX . 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR480504B

Test Mode : 802.11n HT40

Test Channel : |06

100kHz PSD reference Level
Spectrum @]

Ref Level 30.00 dém  Offset 23.54 dB & RBW 100 kHz
j» Att 20 dB  SWT
(@ 1Pk Max

Middle Channel Plot

1.1ms @ VAW 300 kHz  Mode Sweep

Mi[1] 11.56 dBm|
2.4344840 GHz
20 dém

'Y
I IO lwfme‘Jl"“‘L“”"\ f"m‘“"“‘“j'“‘**wm,ﬂ

| W‘\tun'%lh; l...k,,\’. »‘L A,

\'V‘h.‘p,-m

CF 2.437 GHz 1001 pts

Span 44.97 MHz
] [T

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz
}o Att 10de  SWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10de  SWT 255 ms @ VBW 300 kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 53.00 dBm) mi[1] 7.39 dBm)|
960.0210 MHz| 2.439430 GHz
10 dBm 10 déff 2[1] 43,44 dBm
15.486490 GHz|
0 dem: 0 de
-10 di -10d
20 dem—I 440 dBi 20 dem—- 1 -18.440 dBnr
-30 df -30 df
-40.d -40.d
-
-70d -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
[ ) WD e 1

) C )

TEL : 886-3-327-0868 Page Number 1 A2-35 of 42
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode : 802.11n HT40

Test Channel :

09

100kHz PSD reference Level

High Channel Plot

Spectrum o Spectrum o
Ref Level 30.00 dm  Offset 23.62 o8 & RBW 100 khz Ref Level 2000 dm  Offset 23.62 o8 & RBW 100 khz
o att c0de  SWT 1ms @ VBW 300kHz Mode Sweep o att c0de  SWT 9 ms @ VBW 300 kiz__ Mode Sweep
(@ 1Pk Max [@ 1Pk view
Mi[1] 11.61 dBm| Mi[1] 40.89 dBm
2.4470170 GHz| 2.5495360 GHz|
20 dem 10 dem i
wd i 0 |
Joreiaatisg A
At ),
M“ ﬂnulw\'nlj‘ b 1 [ ﬂ“" M-l'u«d‘v«w sy MM
0dem i l d
I V' k N F . %
li d o % 20 dem
nlmf"”“ ) '1
-20 di Al -30 di
W \‘
30 d 4 40 d
i, b i s
40 dBm 4 50 dBm
50 d 60 d
50 d 70 d
I
CF 2.452 GHz 1001 pts Span 52.5 MHz Start 2.43 GHz 8001 pts
S———

It )

Stop 2.565 GHz
—
CHRRRRED

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

(=]

Ref Level 20,00 dBm  Offset 23.62 dB & RBW 100 kHz

Spectrum

(=]

Ref Level 20.00 dBm  Offset 23.62 dB & RBW 100 kHz
fo ALt 10dB BWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10dB BWT 255 ms @ VBW 300 kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 53.09 dBm) mi[1] 8.27 dBm)|
B55.7500 MHz| 2.447080 GHz
10 dem 10 dég 2[1] 42.54 dBm
15.916580 GHz|
0 dBmr 0 dé
-10 di -10d
35 dBm—C 8.300 denm LI 0 300 den
-30 d -30 df
<0 d <0 d
=70 di -70d
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
- —t - —t
L JU )| CECERER ] L JL )| | SECRERE ]

TEL : 886-3-327-0868

FAX . 886-3-327-0855

Page Number 1 A2-36 of 42



samonias. FCC RADIO TEST REPORT Report No. : FR480504B

Test Mode : |802.11be EHT20 FullRU Test Channel : |01

100kHz PSD reference Level
Spectrum @]

Ref Level 30,00 dBm  Offset 23.72 dB @ RBW 100 kHz

Low Channel Plot
(Specrum ) &

Ref Level 20,00 dém  Offset 23.72 d& & RBW 100 kHz
I att 20 s 8WT ims @ VBW 300 khz _Mode Sweep I att 20 s 8WT 9 ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max (@ 1Pk View
Mi[1] 12.81 dBm| Mi[1] 17.69 dBm)|
2.4107978 GHz 2.3993000 GHz
20 dBm 10 dBm f
M1
Top. n M
10d T sty 0 dém:
PR STV T ' g0 i '[
B A i, |
0 dbm 10d
1 1
0 190 B
10d Ny -20d A
-20 d -30 d

N AT RN PO FYSFO AR SR |

-50 dBm
<50 df -60 df
-60 di =70 di
F1
CF 2.412 GHz 1001 pts Span 20.3925 MHz Start 2.31 GHz B001 pts Stop 2.445 GHz
33 230,20 T ST
[ T ] ()

L |4 ] [

Spurious Emission 30MHz~1GHz
(Specrum ) &

Ref Level 20,00 dBm  Offset 23.72 dB @ RBW 100 kHz

Spurious Emission 1GHz~26.5GHz
Spectrum @]

Ref Level 20,00 dém  Offset 23.72 d& & RBW 100 kHz
}o Att 10d8  SWT  30.1ms @ VBW 300 kHz Mode Sweep }o Att 10ds  SWT 265 ms @ VBW 300 kHz Mode Sweep
@17k View @17k View
M1[1] 52.31 dBm| M1[1] 11.93 dBm|
896.1650 MHzZ M 2.413080 GHe|
10 dBm 10 dBm 2[1] 42.96 dBm)|
15.807780 GHz
0 dBm 0 dby
-10d -10d
0 0 dBr 0 0 dBr
-20 di -20 d
-30 df -30 d
-40 d -40 d 4
v
-70 d -70 d
Start 50.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
— — — —e
L JL ] CHRRREIE W L JU ] [ EERREE ]
TEL : 886-3-327-0868 Page Number 1 A2-37 of 42

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode : |802.11be EHT20_FullRU

Test Channel : |06

100kHz PSD reference Level

Middle Channel Plot

Spectrum

Ref Level 30.00 dém  Offset 23.54 dB & RBW 100 kHz
jo Att 20 dB  SWT 1ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max

(=]

Mi[1] 12.27 dBm|

2.4394998 CHz

.y
Jr A -Jtn_w.n,l‘\a Al ‘f ST

VRTINS /N .

CF 2.437 GHz 1001 pts Span 22.5405 MHz

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz
fo ALt 10de  SWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10de  SWT 255 ms @ VBW 300 kHz Mode Sweep
[@ 1Pk View [@ 1Pk View
mi[1] 53.47 dBm mi[1] 10.50 dBm)|
917.9250 MHz| M1 2.437730 GHz
10 dBm: 10 dBf 2[1] 43.25 dBm
15.808630 GHz|
0 dem: 0 de
-10 di -10d
204 D 30 dBrm 204 D 30 dBrm
-30 df -30 df
-40.d -40.d 4e
N ST Y R PO VP U B v | MWMW
=70 di -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
r oy r =
] M e ] WURRRR D W
TEL : 886-3-327-0868 Page Number 1 A2-38 of 42

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode :

802.11be EHT20_FullRU

Test Channel : |11

100kHz PSD reference Level

High Channel Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.69 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.69 B @ RBW 100 kHz
o att 20dB  SWT  1.1ms @ VBW 300kHz _ Mode Sweep o att 20 dB  SWT 8ms @ VBW 300 kHz _ Mode Sweep
(@ 1Pk Max (@ 1Pk View
Mi[1] 14.88 dBm) Mi[1] 42.23 dBm)
2.4632785 GHz 2.5379610 GHz
20 dBm =T 10 dBm M
10d & ipdcizalln 0 dBm 1
] I N \
passn il AW R TP l
0 dem f 1 10d r i
i 1
Y !
10 dem— ! L'“l -20d Lt
I
o W
# by
] ¥
-30 df -40 df k‘\m
H
-40 dBm -50 dBm
-50 d -60
-0 i -70 di
1
CF 2.462 GHz 1001 pts Span 25.593 MHz Start 2.43 GHz BO01 pts Stop 2.565 GHz
O —— -
L I ] [ TERERERE ] L I ] [ TERERERE ]

Spurious Emission 30MHz~1GHz
Spectrum

Spurious Emission 1GHz~26.5GHz

(=]

Ref Level 20.00 d8m
fo ALt

Offset 23.69 dB @ RBW 100 kHz

Spectrum

(=]

Ref Level 20,00 dBm  Offset 23.69 dB & RBW 100 kHz
10dB BWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10dB BWT 255 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mi[1] 53.05 dBm) mi[1] 9.81 dBm)|
609.2490 MHz| M1 2.464930 GHz
10 dBm: 10 dBifi 2[1] 43.24 dBm)|
15.880880 GHz|
0 dBmr 0 dé
-10 di -10 di
D1 -15.120 dBm
-20 d -20 di
-30 d -30 df
-40.d -40.d
-50 dBm v -50 d&m s
=70 di =70 di
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
r = r
L )i ] WA W [ I ] [
TEL : 886-3-327-0868 Page Number 1 A2-39 of 42
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR480504B

Test Mode : |802.11be EHT40_ FullRU Test Channel : |03

100kHz PSD reference Level
Spectrum @

Ref Level 30,00 dBm  Offset 23.63 dB @ RBW 100 kHz

Low Channel Plot
(Specrum ) =)

Ref Level 20.00 dBm  Offset 23.63 2 @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max (@ 1Pk view
Mi[1] 10.76 dBm| Mi[1] 20.47 dBm)|
2.4170350 GHz| 2.3994850 GHz|
20 dBm 10 dBm "ﬁ |
M1
2
it M
10d IL.nL“'}“ ik R | "y ) 0 dem i 1
fbvsiad whl«m e Ji-‘A.M) M bsbidptorepaeseptodo,
TdBr“ e L 10d

| 7
10 Y “20UBm=={01 -12.240 dB |
a0 d 40 d

‘
T PR IR T P |
“FLe » ot

-40 dBm -50 dBm

-50 df -60 dl

-60 di =70 di

F1

CF 2.422 GHz 1001 pts Span 39.444 MHz Start 2.31 GHz B001 pts Stop 2.445 GHz
S— m— ,
L JU ] WA

L JU ] [

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20.00 dBm  Offset 23.63 dB & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.63 dB & RBW 100 kHz
}o Att 10dB  BWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10dB BWT 255 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
mi[1] 53.09 dBm) mi[1] 9.33 dBm)|
782.6460 MHz M1 2.420730 GHz
10 dBm: 10 dB® 2[1] 43.11 dBm
15.840930 GHz|
0 dBmr 0 dé
-10 di -10 di
“20uem=—i0 9.240 dBi 20 ugm=—{01 -12.240 db
-30 df -30 df
-40.d -40.d +
=70 di =70 di
Start 30.0 MHz 30001 pts Stop 1.0 GHz Start 1.0 GHz 30001 pts Stop 26.5 GHz
r = r =
L )i ] WA W [ I ] SRR e
TEL : 886-3-327-0868 Page Number 1 A2-40 of 42

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode : |802.11be EHT40_FullRU

Test Channel :

06

100kHz PSD reference Level

Middle Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm  Offset 23.54 dB @ RBW 100 kHz
j» Att 20 dB SWT 1.1 ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk Max

M1[1]

9.46 dBm)
2.4395210 GHz

™

N[
JRPYRISRIN ST T PR N T I sy
A o Y T m“.le,im 1‘.J"~LL|‘W\ »

Ui,

CF 2.437 GHz 1001 pts

Span 45.054 MHz

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum ‘!‘?J Spectrum ‘!‘?J
Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz Ref Level 20,00 dBm  Offset 23.54 dB @ RBW 100 kHz
}o Att 10de  SWT 30.1ms @ VBW 300 kHz Mode Sweep fo ALt 10de  SWT 255 ms @ VBW 300 kHz Mode Sweep
[@ 1Pk View [@ 1Pk View
mi[1] 52.87 dBm mi[1] 7.98 dBm)|
934.8990 MHz| . 2.438580 GHz
wd 10 d8 2(1] 41.60 dBm
15.796730 GHz|
0 dem: 0 de
-10d -10d
-20-dBmM=—101 -20.540 dBr ~20-d8m=—01 -20.540 dBr
-30 df -30 df
-40.d -40.d \ B
s | mwmw
-70d -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
r oy r =
] M e ] WURRRR D W

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-41 of 42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Test Mode :

802.11be EHT40_FullRU

Test Channel :

09

100kHz PSD reference Level

High Channel Plot

Spectrum

It )

k2 Spectrum k2
Ref Level 30.00 dBm  Offset 23.62 0B & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.62 0B & RBW 100 kHz
o att 20d8_ SWT __ 1.1ms @ VBW 300 kHz _Mode Sweep o att 20d8_ SWT 9ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max (@ 1Pk view
Mi[1] 11.45 dBm| Mi[1] 40.55 dBm)
2.4469940 GHz 2.5002500 GHz
20 dBm 10 dBm
M1 M L i
10d 0 e
WY T ey !
(el b | ST e
0 dem | 4 o d |
-10 d T ,’J % 5 dBm—C 550 dB; A
[‘.'ml““""w \‘"Wﬂ. ]{
-20 d -30 d
1
“'\H‘L |
.
11 e \ :
Mﬂ NwI} F RPTTR  RT e
ki trbaittpsinhid AUt kel
-40 dBm -50 dBm
50 d 60 d
60 d -70d
I
CF 2.452 GHz 1001 pts Span 51.182 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
— v— v—
L I ] CHRRRRED L

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dBm  Offset 23.62 dB & RBW 100 kHz Ref Level 20,00 dBm  Offset 23.62 dB & RBW 100 kHz
}o Att 10d8  SWT  30.1ms @ VBW 300 kHz Mode Sweep }o Att 10ds  SWT 265 ms @ VBW 300 kHz Mode Sweep
@17k View @17k View
M1[1] 52.73 dBm M1[1] 8.56 dBm
853.3570 MHz . 2.450480 GHz
10 dBm 10 bl 2[1] +1.45 dBm|
15.810330 GHz|
0 dem: 0 de
-10d -10d
5 e —1° 550 dem o 0 550 dem
-30 d -30 df
M2
-40 d -40 d v
-50 dBm - -50 difn
-70d -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
— —_— — —_—
L JL ] [ EERREE ] L JL ] CHRRREIE W

TEL : 886-3-327-0868

FAX . 886-3-327-0855

Page Number 1 A2-42 of 42



ssamonas. FCC RADIO TEST REPORT Report No.: FR480504B

Appendix B. AC Conducted Emission Test Results

Temperature : 21.2~24.7C
Relative Humidity : |45.7~51.3%

Test Engineer : [Louis Chung
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EUT Information

Report No.: FR480504B

Report NO : 480504
Test Mode : Mode 3
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156390 35.55 55.65 20.10 | L1 FLO 19.9
0.156390 48.56 65.65 17.09 | L1 FLO 19.9
0.186630 31.72 54.19 2247 | L1 FLO 19.9
0.186630 42.55 64.19 2164 | L1 FLO 19.9
0.219120 27.67 52.85 25.18 | L1 FLO 19.9
0.219120 37.67 62.85 25.18 | L1 FLO 19.9
0.516750 23.14 46.00 22.86 | L1 FLO 19.9
0.516750 27.53 56.00 28.47 | L1 FLO 19.9
0.532770 28.10 46.00 1790 | L1 FLO 19.9
0.532770 32.19 56.00 23.81 | L1 FLO 19.9
2.322600 24.46 46.00 2154 | L1 FLO 20.0
2.322600 29.64 56.00 26.36 | L1 FLO 20.0
3.869250 23.40 46.00 2260 | L1 FLO 20.0
3.869250 28.31 56.00 27.69 | L1 FLO 20.0
21.864570 21.28 50.00 28.72 | L1 FLO 20.2
21.864570 25.70 60.00 3430 | L1 FLO 20.2
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EUT Information

Report No.: FR480504B

Report NO : 480504
Test Mode : Mode 3
Test Voltage : 120Vac/60Hz
Phase : Neutral
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(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.154500 36.53 55.75 19.22 | N FLO 20.0
0.154500 48.08 65.75 17.67 | N FLO 20.0
0.174750 22.42 54.73 32.31 | N FLO 19.9
0.174750 38.22 64.73 26.51 | N FLO 19.9
0.188430 31.37 54.11 22.74 | N FLO 19.9
0.188430 43.41 64.11 20.70 | N FLO 19.9
0.346740 26.47 49.04 2257 | N FLO 19.9
0.346740 30.64 59.04 28.40 | N FLO 19.9
0.373380 24.18 48.43 24.25 | N FLO 19.9
0.373380 30.37 58.43 28.06 | N FLO 19.9
0.515130 23.30 46.00 22.70 | N FLO 19.9
0.515130 31.10 56.00 2490 | N FLO 19.9
0.535380 27.47 46.00 18,53 | N FLO 19.9
0.535380 31.25 56.00 2475 | N FLO 19.9
1.890060 21.53 46.00 2447 | N FLO 20.0
1.890060 28.19 56.00 27.81 | N FLO 20.0
4.427250 20.08 46.00 25.92 | N FLO 20.0
4.427250 24.39 56.00 3161 | N FLO 20.0
22.541730 21.29 50.00 2871 | N FLO 20.2
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.2~23.2°C
Test Engineer : Sam Pan, Quentin Liu and Bigshow Wang
Relative Humidity : 48~58%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : C1 of C86

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Cl.Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 1 = 2400-2483.5 1+3 802.11b 1 2412 1Mbps - -
Mode 2 = 2400-2483.5 1+3 802.11b 6 2437 1Mbps - -
Mode 3 = 2400-2483.5 1+3 802.11b 11 2462 1Mbps - -
Mode 4 = 2400-2483.5 1+3 802.11g 1 2412 6Mbps - -
Mode 5 = 2400-2483.5 1+3 802.11g 6 2437 6Mbps - -
Mode 6 = 2400-2483.5 1+3 802.11g 11 2462 6Mbps - -
Mode 7 = 2400-2483.5 1+3 802.11n HT20 1 2412 MCSO0 - -
Mode 8 = 2400-2483.5 1+3 802.11n HT20 6 2437 MCSO0 - -
Mode 9 = 2400-2483.5 1+3 802.11n HT20 11 2462 MCSO0 - -
Mode 10 = 2400-2483.5 1+3 802.11n HT40 3 2422 MCSO0 - -
Mode 11 = 2400-2483.5 1+3 802.11n HT40 6 2437 MCSO0 - -
Mode 12 = 2400-2483.5 1+3 802.11n HT40 9 2452 MCSO0 - -
Full RU
Mode 13 = 2400-2483.5 1+3 802.11be EHT20 1 2412 MCSO0 -
(OFDMA)
Full RU
Mode 14 = 2400-2483.5 1+3 802.11be EHT20 6 2437 MCSO0 -
(OFDMA)
Full RU
Mode 15 = 2400-2483.5 1+3 802.11be EHT20 11 2462 MCSO0 -
(OFDMA)
Full RU
Mode 16 = 2400-2483.5 1+3 802.11be EHT40 3 2422 MCSO0 -
(OFDMA)
Full RU
Mode 17 = 2400-2483.5 1+3 802.11be EHT40 6 2437 MCSO0 -
(OFDMA)
Full RU
Mode 18 = 2400-2483.5 1+3 802.11be EHT40 9 2452 MCSO0 -
(OFDMA)
Mode 19 = 2400-2483.5 1+3 802.11n HT40 3 2422 MCSO0 - LF
Mode 20 = 2400-2483.5 1+3 802.11n HT40 3 2422 MCSO0 - SHF
TEL : 886-3-327-0868 Page Number : C2 of C86
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

C2.Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11b 1 | 2383.58 40.34 54.00 -13.66 H Avg. Pass - Band Edge
1
802.11b 1  4005.00 45.22 54.00 -8.78 \% Avg. Pass - Harmonic
802.11b 6 | 2484.12 40.85 54.00 -13.15 H Avg. Pass - Band Edge
2
802.11b 6 | 4005.00 45.45 54.00 -8.55 \% Avg. Pass - Harmonic
802.11b 11 | 2494.00 41.03 54.00 -12.97 H Peak = Pass - Band Edge
3
802.11b 11  4005.00 45.25 54.00 -8.75 \Y, Avg. Pass - Harmonic
802.11¢g 1  2385.40 43.60 54.00 -10.40 \% Avg. Pass - Band Edge
4
802.11g 1  4005.00 45.77 54.00 -8.23 \% Avg. Pass - Harmonic
802.11g 6 | 2496.41 40.25 54.00 -13.75 V | Peak @ Pass - Band Edge
5
802.11g 6 | 4005.00 45.16 54.00 -8.84 \% Avg. Pass - Harmonic
802.11g 11  2483.55 43.27 54.00 -10.73 \Y, Avg. Pass - Band Edge
6
802.11g 11 | 4005.00 45.36 54.00 -8.64 \% Avg. Pass - Harmonic
802.11n HT20 1 | 2389.95 44.20 54.00 -9.80 \Y, Avg. Pass - Band Edge
7
802.11n HT20 1 | 4005.00 45.07 54.00 -8.93 \Y, Avg. Pass - Harmonic
802.11n HT20 6 | 2499.31 40.36 54.00 -13.64 \Y, Avg. Pass - Band Edge
8
802.11n HT20 6 | 4005.00 45.79 54.00 -8.21 \Y, Avg. Pass - Harmonic
802.11n HT20 11 = 2483.58 44.99 54.00 -9.01 \Y, Avg. Pass - Band Edge
9
802.11n HT20 11  4005.00 45.77 54.00 -8.23 \Y, Avg. Pass - Harmonic
802.11n HT40 3 | 2384.48 49.14 54.00 -4.86 \Y, Avg. Pass - Band Edge
10
802.11n HT40 3 - - - - - - - - Harmonic
802.11n HT40 6 | 2496.22 41.65 54.00 -12.35 \Y, Avg. Pass - Band Edge
11
802.11n HT40 6 - - - - - - - - Harmonic
802.11n HT40 9 | 2483.58 48.31 54.00 -5.69 \Y, Avg. Pass - Band Edge
12
802.11n HT40 9 - - - - - - - - Harmonic
Full RU
802.11be EHT20 1  2389.95 43.14 54.00 -10.86 H Avg. Pass Band Edge
(OFDMA)
13
Full RU
802.11be EHT20 1  4005.00 44.28 54.00 -9.72 \Y, Avg. Pass Harmonic
(OFDMA)
Full RU
802.11be EHT20 6  2490.30 40.59 54.00 -13.41 \Y, Avg. Pass Band Edge
(OFDMA)
14
Full RU
802.11be EHT20 6  4005.00 45.47 54.00 -8.53 \Y, Avg. Pass Harmonic
(OFDMA)
TEL : 886-3-327-0868 Page Number : C3 of C86
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
Full RU
802.11be EHT20 | 11 | 2483.55 45.46 54.00 -8.54 H Avg. Pass Band Edge
(OFDMA)
15
Full RU
802.11be EHT20 | 11 | 4005.00 45.39 54.00 -8.61 \% Avg. Pass Harmonic
(OFDMA)
Full RU
802.11be EHT40 | 3 | 2385.26 46.22 54.00 -7.78 H Avg. Pass Band Edge
(OFDMA)
16
Full RU
802.11be EHT40 | 3 - - - - - - - Harmonic
(OFDMA)
Full RU
802.11be EHT40 6 @ 2497.54 41.50 54.00 -12.50 \Y, Avg. Pass Band Edge
(OFDMA)
17
Full RU
802.11be EHT40 | 6 - - - - - - - Harmonic
(OFDMA)
Full RU
802.11be EHT40 9  2485.36 44.86 54.00 -9.14 \Y, Avg. Pass Band Edge
(OFDMA)
18
Full RU
802.11be EHT40 9 - - - - - - - Harmonic
(OFDMA)
19 802.11n HT40 3 52.31 36.06 40.00 -3.94 Y, QP Pass - LF
20 802.11n HT40 3 50.46 50.46 74.00 -23.54 H Peak = Pass - SHF
TEL : 886-3-327-0868 Page Number : C4 of C86

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR480504B

1
Mode Band Edge
2400-2483.5_802.11b_CH1_2412MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
1 et o
S —— 52‘5»4" ) o — s S photich
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 DB6L74 5.83 74.00 -23.17 4448 27.31 5.68 36.49 9.92 319 19 PEAK 1 241208 116,91 ------ ----- 11835 27.45 5.67 36.48 9.92 319 19 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
875 15
00 00
AVG_54
525 525
1
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138358 4934 54.80 -13.66 33.91 27.37 5.63 36.49 9.92 319 19 AVERAGE 1 241208 113,65 ----mn ---m- 18711 27.44 5.66 36.48 9.92 319 19 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_91200-2294 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 135948 4932 54.80 -13.60 33.97 27.31 5.6 36.49 9.97 154 229 AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 /J \ 105
815 5
L\ PEAK 74
00 00
5! 1 / 52, ek
o TP Y B bbbl TR bl | T
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D _91280-2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto + REN:1060.060kHz VBN: 3000, 806kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1B79.68 5113 74.80 -22.87 4471 27.36 5.63 36.49 9.97 154 228 PEAK --- 10021 27.45 5.67 36.48 9.92 154 220 PEAK
gl oB) gLl B
1225 1225 ]
105 /\/\“ 106
815 5
00 / \” 00
525 ff\ i 525 VG54
! / el
30 350
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
+ REN:1060.000kHz VBW: 3000, 80kHz SKT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 241208 113,33 ----mm -oooee 186,79 27.44 5.66 36.48 9.92 154 220 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
AVG_54 AVG_54
525 5.
e e P NS ol 3 e ot Y
TP C s e O R O O Lesalh
Peak
175 f
Avg
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site & @3CHIS-HY Site & 3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_91200-02038 HORIZONTAL Condition: PEAK_74 3m BBHA 9128 D_91200-02038 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4695.00 44.99 74.00 -29.10 64.98 3L.10 7.9 59.11 @.64 188 @ PEAK 1 4665.08 46.73 74.66 -27.27 66.81 3L.1¢ 7.9 59.11 @.64 109 1 PEAK
1 4p95.00 42.43 54,00 1137 6251 3Ll 7.9 0.1 .64 le8  AVERAGE 2 4pea.0e 45.22 54.60 -B.7% 65.30 3LIe 7.9 0.0l @64 1M 1 AVERAGE
348400 36.34 7400 -37.66 54.47 3250 8.7 50.17 @837 .- .- PEAK 3432408 37.91 74.60 -36.09 S6.84 3258 8.17 S0.17 0.7 - - PEAK
TEL : 886-3-327-0868 Page Number : C7 of C86
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Pol.

Horizontal Vertical
meeI{annn] 14“Le\mmmmmn)
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
Avg BT - B o
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meeI{annn] 14“Le\mmmmmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
AVg 35# MH""M-...._M W’NM Mﬂ““""‘wﬁ JENM_M ,,MMWW wﬁ‘_"‘“‘"-w M“"ﬂwaﬂ_\
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY

Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL

Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
14"Lomi(mmwm) M“Levei(dmvnn)
1225 1225 1
105 N 105
875 415
( PEAK T4
700 00
S
kil 350
Peak
11! 11!
2410 23354 23608 23862 415 Uit 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto

Site + B3CHIS-HY
Condition: PEAK 74 3m BEHA 9120 D_91200-02294 HORTZONTAL
+ RBN:1060.060kHz VBN: 3000, 80kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135534 50.83 74.00 -23.17 4449 27.31 5.68 36.49 9.97  4p@ 231 PEAK

1 2437.80 116.99 ------ ------ 110.38 27.5¢ 5.78 36.47 9.92 488 231 PEA
g2l (B g2l (Bim)
1225 1225
1

105, x 105,
875 ﬂ‘ 875
700 / 700

AVG_54)
525 ﬂ”( 525 .

1 TP o
350 350
Avg
11 11!
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Site + B3CHIS-HY
Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
+ REN:1060.060kHz VBW: 3009, 80kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137414 4905 54.80 -13.95 33.65 27.35 5.62 36.49 9.97 408 231 AVERAGE 1 237,08 11272 ----mn -oooe 106,83 27.54 5.78 36.47 9.92 4@ 231 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C9 of C86
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal Fundamental
gL 0B
1225
105
Vv
815
\[\ PEAK BE 74
00
52, \\\“’* ;
30
Peak Blank
11
uin 45 2622 U148 T4 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000KHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249339 5114 74.00 -22.86 44,04 27.86 5.78 36.46 9.97 4p@ 231 PEAK
gL 0B
1225
10( f\\/.\’
815
00 \
V\ AVG_BE 54
52, \n\‘
T
30
Avg Blank
11
uin 45 2622 U148 T4 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248412 49.85 54.80 -13.15 33.82 27.80 5.77 36.46 9.97 408 231 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C86
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225 1
105 /”\u 105
815 5
PEAK 74
00 00
7] ! ' /"/ 7] R —a— »
e el i b " A " Al T A
30 350
Peak
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1377.44 5119 74.00 -22.81 4479 27,35 5.62 36.49 9.97 285 233 PEAK 1 243708 118,55 ----mn --oee 111,85 27.55 5.78 36.47 9.92 285 238 PEAK
e B} gLl B
i [
1 12 i
1 jj* 105
15 5
0.0 fj 00
f VG54
525
1
0 ki T
Avg
115 17!
10 1354 23608 213862 une un 1000 1400, 800, 000
Frequency (M) Frequency (Hz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: AVG_BE 54 3n BEHA 9120 D S1260-82294 VERTICAL Condition: AV_54 3n BBHA 9120 D S1290-22294 VERTICAL
+ RBH:1000. 60kHz VBW: 3600 B00KHz SWT:Auto + RBH:1009. 06akHz VBM: 3008 0gkHz ST:Auto
Limit Read  Ant Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBw/mdbw/e 08 dBw dB/m A3 4B B m deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 378,20 40.36 54.00 -13.64 33.95 2.3 5.62 36.49 9.92 25 238 PEAK 1 2437.00 114,91 ------ ------ 168.21 27.55 5.70 36.47 9.92 285 233 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

\ PEAK _BE_14

Peak Blank

w1 W95 U622 U148 T4 2500
Frequency (Mt}

Site  : @3CHIS-HY
Condition: PEAK_BE 74 3n BBKA 5120 D S1260-8294 VERTIGAL
+ RBW: 1000, 000KH2 VBH: 3600, 000kHz S4T:Auto

Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl Bae @ G B @ B & o deg
1M SLE5 TAM 235 M9 8 577 %45 9 M5 2 PEK

Avg Blank
1.
uy W6 622 U144 w74 00
Frequency (MHz)
Site  : G3CHISHY
Condition: AVG _BE_54 3n BEHA 9128 D_91280-82294 VERTICAL
+ RBW: 1000, 000KH2 VBH: 3600, 000kHz S4T:Auto
Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MW B B G Bl B B B o deg
1 2099.69 4080 54,00 -13.20 365 2.9 5.9 .46 9.92 25 238 AVERIGE
TEL : 886-3-327-0868 Page Number 1 C12 of C86
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Pol. Horizontal Vertical
1 4ﬂLtweI{llBu\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
) 4 * 4 L
p A W by
gttt ] bl et 9 sttt AT Pttt
35Dl 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_9120-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 4005.00 44.00 74.60 -30.00 64,08 3110 7.29 59.11 6.6 188 B PEAK 1 4005.00 47.16 74.00 -26.84 67.24 3110 7.29 S9.11 0.64  lee 1 PEAK
1 40500 41.93 54.60 -12.67 62.81 3116 7.29 59.11 6.4 188 b AVERAGE 1 4bB5.08 45.45 54.80 -B.55 65.53 3L1e 7.29 59.11 0.64 1ol 1 AVERAGE
34400 36,57 7460 -37.43 M4.45 .70 8.2l 919 @4 - - PEAC 3457400 3745 7400 -36.35 55,33 70 gl 019 o8 - - PEAK
4 731100 43.89 74.00 -30.91 55.77 36.85 1e.81 59.83 .26 - -- PEAK 4 731180 43.65 74.00 -39.35 56.33 36.86 10.81 59.83 0.26 - -- PEAK
TEL : 886-3-327-0868 Page Number : C13 of C86

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
meel{annn] 14“memmmn)
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
Avg :’MW A — e 35« o s NIV UV VP 0 " Y |
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meel{annn] 14“memmmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg T I eI e et B T et et B
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY

Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL

Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C86




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225 ]
105 105
815 5
TN PEAK_BE 74 PEAK T4
00 \w 00
52. Mw‘“‘ # 1 52. [TRpTES Y A i, " i I i
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_91200-02294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto + RBN:1060.060kHz VBN: 3000, 80kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249882 5131 74.80 -22.69 4417 27.89 5.79 36.46 9.92 2@ B PEAK 1 246208 114,57 ------ ---m- 167,73 27,66 5.73 36.47 9.92 208 B PEAK
e B} gLl B
1225 1225
1
1 J"‘“\\ 105
15 5
\-\ il
AVG_BE_54 VG54
- 525
1
P A—
350
Avg
1. 17!
V)
62 U636 una 1348 924 200 1000 1400, 800, 2200, 000
Frequency (Mt} Frequency (Hz)
Site @ O3CHIS-HY Site  : G3CHIS-HY
Condition: AVG_BE 54 3n BEHA 9120 D S1260-62294 HIRTZONTAL Condition: AVG_54 3n BBHA 9130 D 9129D-02254 HORTZONTAL
+ RBH:1000. 60kHz VBW: 3600 B00KHz SWT:Auto + RBM: 1009. 68akHz VBN: 3800 808kHz SWT:Auto
Limit Read  Ant Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBw/mdbw/e 08 dBw dB/m A3 4B B m deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249400 41,03 54.00 <1297 33.93 .86 5.78 3.4 9.92 200 8 PEAK 1 2462.00 111,67 ------ ------ 164,23 27.66 5.73 36.47 9.92 208 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C15 of C86




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225 ]
105 105
e
815 5
’/\ PEAK BE 74 PEAK 74
00 00
\«M”"m 1 J "
52, T i 22 T T Py At hd ;
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248758 5162 74.80 -22.38 44,57 27.82 5.77 36.46 9.9 208 336 PEAK 1 2462.08 115.02 ------ ------ 183,18 27.66 5.73 36.47 9.92 289 336 PEAK
gL 0B gLl B
1225 1225
1
105 \\ 105
815 5
00 )\ 00
AVGBE 34 VG54
52, 525
’\_.\. 1
I
30 350
Avg
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D 912002294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
+ RE: 1000, 068kHz VBi/: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2487.61 4996 54.00 -13.04 33.98 27.83 5.77 36.46 9.97 208 336 AVERAGE 1 2462.08 118,93 ------ ------ 164,09 27.66 5.73 36.47 9.92 208 336 AVERAGE

TEL : 886-3-327-0868

Page Number : C16 of C86
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal Vertical
1 4ﬂLtwel{llBu\mn] " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
525 52!
4 " e, i 4 " gt "
3 it 3 oy b e o
%50 y WW 35k ,..m"'“\w"""w
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_9120-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 400500 44.21 74.60 -29.79 64,29 316 7.9 59.11 6.6 188 B PEAK 1 4005.00 46.54 74.00 -27.16 66.92 3110 7.29 S9.11 o.64  lee 1 PEAK
1 40500 42.13 54.60 -11.87 62.21 3L.1@ 7.29 59.11 6.4 188 b AVERAGE 1 4b@5.08 45.25 54.80 -B.75 65.33 3Ll 7.29 S9.11 .64 lee 1 AVERAGE
3490400 3839 74.60 -33.41 %62l 3.9 8.5 59.28 @43 - - PEAC 342408 38.17 74.00 -35.83 5579 390 8.5 9.0 043 - - PEAK
4 7386.00 42.46 74.00 -31.54 55.44 36.55 10.89 59.92 .27 - -- PEAK 4 7386.80 42.22 74.00 -31.78 55.20 36.55 10.89 59.92 .27 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C17 of C86

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
meel{nmnn] 14“Lmucmn\nm)
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meel{nmnn] 14“Lmucmn\nm)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Av g JMMM’MMM W%W | % wwmmwwmww e, |
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY

Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL

Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C86



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

4
Mode Band Edge
2400-2483.5_802.11g_ CH1_2412MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
52‘5 ¥ ey . MN 52‘5 . v AN i? el
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 55.63 74.80 -18.37 49.17 27.3% 5.64 36.48 9.97 3@ 20 PEAK 1 241208 116,76 ------ ------ 11020 27.45 5.67 36.48 9.92 388 20 PEAC
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
* J
B0 B
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138592 42,12 54.00 -11.88 35.69 27.37 5.63 36.49 9.92 308 20 AVERAGE 1 2412.08 188.93 ------ ------ 16239 27.44 5.66 36.48 9.92 3@ 20 AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C86

FAX : 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR480504B
4
Mode Band Edge
2400-2483.5_802.11g_ CH1_2412MHz
ANT 1+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
125 175 ;
1050 1050
875 15
PEAK 74
00 00
4
52‘5»!%. ’ 'W % " bk PP,
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-R2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1389.95 57.15 74.00 -16.85 50.69 27.33 5.64 36.48 9.97 299 233 PEAK 1 241208 119.58 ------ ------ 112,94 27.45 5.67 36.48 9.92 299 238 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 : SZ‘SM
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_91200-2294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
: RBl:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1385.48 43.68 54.00 -10.48 37.17 27.37 5.63 36.49 9.97 299 233 AVERAGE 1 241208 11137 ----mm -ooeee 164,83 27.44 5.66 36.48 9.92 299 238 AVERAGE
TEL : 886-3-327-0868 Page Number : C20 of C86

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal Vertical
1 4ﬂLtwel{dB!l\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
525 . ol 52! .
" )
T o
50 ] [T R St
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_9120-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 400500 44.50 74.60 -29.50 64,58 316 7.29 59.11 @.64 188 B PEAK 1 4005.00 47.45 74.00 -26.55 67.53 3110 7.29 S9.11 o.64 lee 1 PEAK
1 40500 42.13 54.60 -11.87 62.21 3116 7.29 59.11 6.4 188 b AVERAGE 1 4b@5.08 45.77 54.80 -B.23 65.85 3Ll 7.29 S9.11 0.64  lee 1 AVERAGE
3430400 3673 7460 -37.27 486 350 8.7 0.7 e - - PEAC 34R40e 3707 74.00 -36.83 55,30 350 817 017 @ - - PEAK
4 723600 42.59 74.00 -31.41 55.18 36.97 9.94 59.75 0.5 - -- PEAK 4 7236.80 43.47 74.00 -30.53 56.86 36.97 9.94 59.75 0.5 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C21 of C86

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
meeI{annn] M“LMIIIIBIIWIH}
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg = it e ] = - in |
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meeI{annn] M“LMIIIIBIIWIH}
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg JMMMMMMW R P I — s U oy e T
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (NHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C22 of C86

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

5
Mode Band Edge - L
2400-2483.5_802.11g CH6_2437MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
1
528 N~ 525
B0 30
Peak
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBI: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 3473 SLp4 74.00 -22.96 4486 27.20 5.56 36.58 9.97 308 234 PEAK 1 243708 117.45 ----mm -oooee 11875 27.55 5.70 36.47 9.92 389 234 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
1 (
B0 s
Avg
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 234818 39.45 54.00 -14.55 33,19 27.26 5.58 36.58 9.97 308 234 AVERAGE 1 243708 188.77 ------ ----m- 162,67 27.55 5.78 36.47 9.92 308 234 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C23 of C86




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

15 ¥
15 \\

. w”\ /"‘\ -, PEAK_BE 74,

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249525 5189 74.80 -22.11 4478 27.87 5.78 36.46 9.97 308 234 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105, \/,«\

875

N

W/ﬂv»\f‘“ AVG_BE_54

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2498.49 49,25 54.80 -13.75 3311 27.89 5.79 36.46 9.97 308 234 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C24 of C86
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Vertical Fundamental
gl oB) gLl B
125 175 1
105 //\/ 105
815 5
PEAK 74
0. P 0. |
700 i 700
52, o 52 . .
[ AT AL 4 W e O AT
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 34734 5103 74.80 -20.97 4472 27,29 5.59 36.49 9.97 208 241 PEAK 1 23708 11944 ----mm -oooee 12,75 27,54 570 36.47 9.92 209 241 PEAK
e B} gLl B
1225 1225
1
1 (‘V 105
15 5
0.0 /" 00
i \ VG54
| ) C
* R —
B0 350
Avg
115 17!
10 1354 23608 213862 une un 1000 1400, 800, 2200, 000
Frequency (M) Frequency (Hz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: AVG_BE 54 3n BEHA 9120 D S1260-82294 VERTICAL Condition: AV_54 3n BBHA 9120 D S1290-22294 VERTICAL
+ RBH:1000. 60kHz VBW: 3600 B00KHz SWT:Auto + RBM: 1009. 68akHz VBN: 3800 808kHz SWT:Auto
Limit Read  Ant Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBw/mdbw/e 08 dBw dB/m A3 4B B m deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 3820 39.43 54,00 14,57 32,99 237 5.6 36.48 992 200 241 PEAK 1 2437.00 112,85 ------ ------ 165.36 27.54 5.70 36.47 9.92 208 241 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Vertical Fundamental

1o Letel [dBuVim)

Il
14l)

1225

105,

| v
. /

525 o

Peak Blank

0 23354 23608 23862 e w1
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D 912002294 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1B87.22 39.43 54.00 -14.57 3299 27.37 5.63 36.48 9.97 208 241 PEAK

o Le )

o -
oJ N\
AN

vl

AVG_BE_54

Avg Blank

w1 W95 U622 U148 T4 2500
Frequency (Mt}

Site  : @3CHIS-HY
Condition: AVG _BE_54 3n BEHA 9128 D_91280-82294 VERTICAL
+ RBW: 1000, 000KH2 VBH: 3600, 000kHz S4T:Auto

Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBw/mdbu/e 08 dBw dBm A8 B B
1 249641 40.25 54,00 -13.75 33.13 2788 5.78 36.46 9.92 200 241 PEAK

TEL : 886-3-327-0868 Page Number : C26 of C86
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Horizontal Vertical
1 4ﬂLtwel{dBu\”ln] " Level (dBuVim)
1225 1225
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
525 . 52! i
Aeirlet " )\ A N o gl
APl i fafo 3 T S
ar ks oot 350 o Tl
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_9120-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

d dev dB/m B B B o deg

d dewy di/m A8 B B o deg

1 4Be5.00 44.18 74.00 -29.82 64.26 3110 7.29 59.11 @.64 16 B PEAK 1 4005.00 46.68 74.00 -27.32 66.76 3110 7.29 59.11 @.64 10 1 PEAK
1 4Bes.oe 42.19 54.00 -11.81 62.27 3L.1@ 7.29 59.11 6.4 168 B AVERAGE 1 4005.00 45.16 54.60 -B.84 65.24 3110 7.29 S9.11 @.64 1@ 1 AVERAGE
347408 37.21 74.00 -36.79 55,89 3278 .21 59.19 0.4 - -- PEAK 3 4574.00 37.95 74.00 -36.85 95.83 3270 8.2l 5919 0.4 - -- PEAK
4 731100 43.45 74.60 -30.55 S56.13 36.88 10.01 59.83 0.26 - -- PEAK 4 731100 42,92 74.60 -31.83 55.60 36.88 10.01 59.83 0.26 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C27 of C86

FAX: 886-3-
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
meeI{annn] M“LMIIIIBIIWIH}
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg me—'m e, N ] 35« PR P — N P S
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meeI{annn] M“LMIIIIBIIWIH}
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
AVg 35'9-'%_,,._#"’“ MMWMWM B ) e o™ “"MWM T
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (NHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
TEL : 886-3-327-0868 Page Number : C28 of C86

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 \,\{ 105
815 “‘\W 5
PEAK BE 74 ’ PEAK 74
704 70 M
A\ |
Z i - 52! . ‘ o
Lottt . \
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_91200-02294 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000KHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 56.17 74.80 -17.83 49.14 27.80 5.77 36.46 9.9 38 15 PEAK 1 246208 117.44 -----n ---oee 11057 27.68 5.74 36.47 9.92 3@ 15 PEAK
gL 0B gLl B
1225 1225
1
105 /m 105
815 5
Yo,
70 \‘\\. 70
700 s 700
\\ AVG BE 54 f A 54
52, 1 525
el DY
350 kil &
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3800, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 43.26 54.00 -10.74 36.23 27.80 5.77 36.46 9.97 308 15 AVERAGE 1 246208 189.16 ------ ------ 16238 27.67 5.74 36.47 9.92 3@ 15 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C29 of C86



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225 1
105 B \n\ 105
815 \—M 5
PEAK BE 74 l PEAK 74
704 70 M
\\M \
52, e Te— 52'%,-—‘ ———— - i by e
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 283,51 57.88 74.00 -16.20 50.77 27.88 5.77 36.46 9.9 253 166 PEAK 1 246208 119.84 ------ ------ 1217 27.68 5.74 36.47 9.92 253 166 PEAK
gL 0B gLl B
1225 1225
1
105 \ i -~ 105
i [
. i, L1k
00 00
AVG BE 54 I AV 54
52, 525
- |
5 B P T
Avg
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D 912002294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
+ RE: 1000, 068kHz VBi/: 3800, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28355 43.27 54.00 -10.73 36.24 27.80 5.77 36.46 9.9 253 166 AVERAGE 1 246208 11163 ------ ---m- 164,77 27.67 5.74 36.47 9.92 253 166 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal Vertical
1 4ﬂLtweI{llBu\lJln] " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
. . 4 WWNNWW"M
4 s TR LY
3 o 3 e
Bl PR P Sl
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_9120-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 400500 44.26 74.60 -29.74 6434 3110 7.9 59.01 6.6 188 B PEAK 1 4005.00 47.25 74.00 -26.75 67.33 3110 7.29 S9.11 o84 lee 1 PEAK
1 400500 42.20 54.60 -11.80 62.28 3116 7.29 59.11 6.64 188 b AVERAGE 1 4bB5.08 45.36 54.00 -B.64 65.44 3110 7.29 59.11 0.64  lee 1 AVERAGE
3492400 37.93 74.00 -36.67 55,55 3.9 8.5 39.28 @43 - - PEAK 3492408 37.66 74.00 -36.34 55,28 3.9 8.5 9.0 @43 - - PEAK
4 7386.00 42.41 74.00 -31.59 55.39 36.55 10.89 59.92 @.27 - -- PEAK 4 7386.80 42.62 74.00 -31.38 55.60 36.55 10.89 59.92 .27 - -- PEAK
TEL : 886-3-327-0868 Page Number : C31 of C86

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
meel{nmnn] M“I.WHIIIBIIWII]}
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meel{nmnn] M“I.WHIIIBIIWII]}
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY

Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL

Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C32 of C86




samonias. FCC RADIO TEST REPORT

Report No. : FR480504B

Mode Band Edge
2400-2483.5_802.11n HT20_CH1_2412MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
PEAK 74
00 00
52‘5 oh . Pt M/ 52‘5 T A, A A i doy
B
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 57.78 74.80 -16.22 S5L.32 27.38 S5.64 36.48 9.97 208 143 PEAK 1 241208 115,69 ----mn ---me 109,15 27.44 5.66 36.43 9.92 209 143 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 ; 525
A R A Bu——
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 43.98 54.00 -10.02 37.52 27.3% 5.64 36.48 9.97 208 143 AVERAGE 1 2412.08 187.85 ------ ------ 16131 27.44 5.66 36.48 9.92 208 143 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR480504B

Mode Band Edge

2400-2483.5_802.11n HT20_CH1_2412MHz

ANT 1+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
125 175 !
1050 1050
875 15
| PEAK 74
704 70 |
525 I — R5
A " m Arieud et e & NI
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-R2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 58.39 74.80 -15.61 5193 27.38 5.64 36.48 9.97 266 218 PEAK 1 241208 119.37 ----mn -oooee 112,80 27.46 5.67 36.48 9.92 266 218 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
g I -
B0 30
Avg
115 115
2 233, 2362 2388, I 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_91200-2294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
: RBl:1080.080kHz VBi: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 4428 54.80 -9.38 37.74 27.3% 5.64 36.48 9.97 266 213 AVERAGE 1 241208 11135 ---mm -omeee 164,79 27.45 5.67 36.48 9.92 266 218 AVERAGE
TEL : 886-3-327-0868 Page Number : C34 of C86

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Horizontal Vertical
1 4ﬂLtwel{llBu\mn] " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
@ AVG 54 @ AVG_54
i 4 " : o 4 sl
et i N
36 Dbl WW 35Ok JJW il
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_91260-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 400500 44.57 74.60 -29.43 64,65 3116 7.9 59.11 6.6 188 B PEAK 1 4005.00 47.02 74.00 -26.98 67.10 3110 7.29 S9.11 o.64  le@ 1 PEAK
1 400500 42,27 54.60 -11.73 62.35 3L1e 7.9 59.11 6.4 188 b AVERAGE 1 4bB5.08 45.07 54.00 -B.93 65.15 3Ll 7.29 59.11 0.64  lee 1 AVERAGE
3430400 3695 74.60 -37.85 S5.88 350 8.7 0.7 e - - PEAC 34400 7.0l 7400 -36.99 55,14 350 817 017 0 - - PEAK
4 723600 42.53 74.00 -31.47 55.12 36.97 9.94 59.75 0.5 - -- PEAK 4 7236.80 42.87 74.00 -31.13 55.46 36.97 9.94 59.75 0.5 - -- PEAK
TEL : 886-3-327-0868 Page Number : C35 of C86

FAX: 886-3-

327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
14‘"‘Lml{mnmn) M“I.WHIIIBINJIH}
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg F]| o o — . e e
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
14‘"‘Lml{mnmn) M“I.WHIIIBINJIH}
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
TEL : 886-3-327-0868 Page Number : C36 of C86

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR480504B

Mode Band Edge - L
2400-2483.5_802.11n HT20_CH6_2437MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
25 ! 25
Htiprt LA bbb S -l ead Al
B0 30
Peak
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBI: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136888 5108 74.80 -22.92 4478 27.34 5.61 36.49 9.92 4@ 6 PEAK 1 237,08 11712 ---mm oo o489 27.56 571 36.47 9.92 408 6 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
| ||
B0 30
Avg
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137617 39.58 54.80 -14.50 33.18 27.35 5.62 36.49 9.92 4m@ 6 AVERAGE 1 2437.00 189.04 ------ ------ 162,34 27,55 5.78 36.47 9.92 0@ 6 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C37 of C86




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

o5 \
N M, PEAK_BE 74
4 e —

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 2487.46 SLAL 74.80 -20.59 4436 27.80 5.77 36.46 9.92  4m@ 6 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,07 ww.\
B75

0.

e AVG_BE 54

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2487.65 4,27 54.80 -13.73 3521 27.83 577 3646 9.92 4 6 AVERAGE

TEL : 886-3-327-0868

Page Number : C38 of C86
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR480504B

Mode Band Edge - L
2400-2483.5_802.11n HT20_CH6_2437MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
| PEAK 74
704 70 i
525 . ! 525
bbbt it
B0 30
Peak
115 115
2 2354 23608 23862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-R2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136271 50.49 74.80 -23.51 44,12 27.33 5.61 36.49 9.9 21 228 PEMK 1 243708 119.09 ----mn -ooee 112,39 27,55 5.70 36.47 9.92 281 220 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
| S || A
B0 30
Avg
115 115
2 2354 23608 23862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG _BE 54 3m BEHA 9120 D_91200-2294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
: REl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 133832 4h.p4 54.00 -13.96 33.79 27,25 5.58 36.58 9.97 281 220 AVERAGE 1 237,08 11119 ---mm -ooeee 164,49 27.55 5.78 36.47 9.92 281 220 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C39 of C86




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225
105, ™

o\

PEAK_BE 74
70,0 % e il —

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL
+ RBW: 1060, 060KHz VEN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 19213 5136 74.00 -22.64 44,27 27.85 5.78 36.46 9.9 281 228 PEMK

1o Letel [dBuVim)

Il
14l)

1225

105,01
875 K\

700 Mt

o \N% VG BE 54

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D 912002294 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249931 49.36 54.00 -13.64 33.21 27.9% 5.79 36.46 9.97 281 220 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C40 of C86
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
525 52!
4 o " o 3 e it PR
%60 i naddl 11| PO S prstheet
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_91260-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

d dev dB/m B B B o deg

d dewy di/m A8 B B o deg

1 4B5.00 44.43 74.00 -29.52 64.56 3116 7.29 59.11 @.64 16 @ PEAL 1 4005.00 47.52 74.00 -26.48 67.60 3110 7.9 S9.11 @.64 10 1 PEAK
1 4B5.08 41.66 54.00 -12.3¢ 61.74 3116 7.29 59.11 6.64 168 B AVERAGE 1 4p05.00 45.79 54.60 -B.21 65.87 3110 7.29 S9.11 @.64 1@ 1 AVERAGE
3O4B74.08 37.67 74.00 -36.93 .99 3278 8.2 59.19 0.4 - -- PEAK 3 4574.00 37.88 74.00 -36.12 9576 3270 8.2l 5919 0.4 - -- PEAK
4 731L.00 42,91 74.60 -31.89 55.59 36.88 10.01 59.83 0.26 - -- PEAK 4 731100 41,91 74.00 -32.89 54,59 36.88 10.01 59.83 0.26 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C41 of C86

FAX: 886-3-

327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
meel{annn] 14“Lemzlmﬂmmn)
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
Avg B S e ——— il o it
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
meel{annn] 14“Lemzlmﬂmmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY

Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL

Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C42 of C86




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR480504B

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
525 525
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBI: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2484.08 56.46 74.00 -17.54 49.43 27.80 5.77 36.46 9.97 308 216 PEAK 1 246208 117.77 ----mn --oee 110.9% 27.68 5.74 36.47 9.92 389 216 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_BE 34 AVG_54
525 525
i ]
B0 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248415 43.48 54.00 -10.52 36.45 27.80 5.77 36.46 9.97 308 216 AVERAGE 1 2462.08 189.97 ------ ------ 183,11 27.67 5.74 36.47 9.92 3@ 216 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C43 of C86




samonias. FCC RADIO TEST REPORT

Report No. : FR480504B
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
525 525 ool b
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-R2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 28374 53.06 74.00 -15.94 SL@3 27.80 5.77 36.46 9.9 233 265 PEAK 1 246208 118.76 ------ ------ 111,89 27.68 5.74 36.47 9.92 233 265 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_BE 34 AVG_54
525 ] 525
[ it 'v____vﬁ_'w’___,»—-——/
B0 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG _BE 54 3m BEHA 9120 D_91200-2294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
: REl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz dmn i 5 dW dfm B B B a e
1 248358 4499 54.80 -9.01 37.96 27.80 5.77 36.46 9.9 233 265 AVERAGE 1 246208 11114 ------ ---e 164,28 27.67 5.74 36.47 9.92 233 265 AVERAGE
TEL : 886-3-327-0868 Page Number : C44 of C86

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

Pol. Horizontal Vertical
1 4ﬂLtwel{liBu\mn] " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
525 52!
4 L byt R B ctosdiutl) 4 e RSB b ¥
3 A 3 ’ pr—
36 Db e et 3 . i
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIS-HY Site @ B3CHIS-HY
Condition: PEAK 74 3m BEHA 9128 D_9120-82038 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91200-82038 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 400500 43.80 74.60 -30.20 63.83 3116 7.29 59.11 @.64 188 B PEAK 1 4085.00 47.58 74.00 -26.50 67.58 3110 7.29 S9.11 o.64  lee 1 PEAK
1 40500 41.61 54.60 -12.39 61.69 3L.1e 7.29 59.11 @.64 188 b AVERAGE 1 4b@5.08 45.77 54.80 -B.23 65.85 3Ll 7.29 S9.11 0.64  lee 1 AVERAGE
3490400 3827 74.60 -33.73 S5.89 3.9 8.5 39.28 @43 - - PEAK 3492408 37.95 74.00 -36.85 55,57 3.9 8.5 9.0 @43 - - PEAK
4 7386.00 41.87 74.00 -32.13 54.85 36.55 10.89 59.92 .27 - -- PEAK 4 7386.80 42.49 74.00 -31.51 55.47 36.55 10.89 59.92 .27 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C45 of C86

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480504B

Pol.

Horizontal Vertical
1 Hmei{nmnn) 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 1
MG 54 MG 5
~14.5G 528 7k
Avg 30 e bt o, W= s —
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY
Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg I e e 7 S S sl e St
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site 1 GICHIS-Y Site 1 GICHIS-AY

Condition: AVG 54 3n BBHA 9120 D 91260-02038 HORTIONTAL

Condition: AVG 54 3n BBHA 9120 D 91200-02038 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C46 of C86




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH3_2422MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 .
1050 1050
875 15
PEAK 74
00 00
1
525 525
et el Y
B0 30
Peak
115 115
2 2324 21548 . 23904 un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBI: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1386.85 58.08 74.80 -15.92 SL.65 27.37 5.63 36.49 9.97 3w 221 PEAK 1 2822.08 113,37 ----mn -oooee 186,78 27.47 5.68 36.48 9.92 308 221 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 ] 525
- I |
B0 30
Avg
115 115
2 2324 21548 . 23084 un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.97 45.29 54.88 -B.71 38.83 27.3% 5.64 36.48 9.97 308 221 AVERAGE 1 242208 18514 ------ ----- 93.55 27.47 5.68 36.48 9.92 30@ 221 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C47 of C86




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal Fundamental
gL 0B
1225
050 \
815 i
M PEAK_BE 74
70
B \ !
L W ey e
30
Peak Blank
11
un 318 1532 4688 4ph4 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 287,99 5187 74.80 -22.13 4481 27.83 5.77 36.46 9.97 38 221 PEAK
gL 0B
1225
105
P
815
700 \\\. ™
T,
AVG_BE 54
52,
\ 1
30
Avg Blank
11
un 318 1532 4688 4ph4 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249587 4p.42 54.00 -13.50 33.38 27.88 578 36.46 9.97 308 221 AVERAGE
TEL : 886-3-327-0868 Page Number : C48 of C86

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH3_2422MHz
ANT 1+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
1
525 525
L Ao "
B0 30
Peak
115 115
2 2324 21548 . 23004 un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-R2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 DB83.70 60.44 74.00 -13.56 54.01 27.37 5.63 36.49 9.97 3w 233 PEAK 1 242208 117,96 ------ ------ 11133 27.50 5.69 36.48 9.92 388 238 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
) AVG_54
525 t SZ‘SMJ
B0 30
Avg
115 115
2 2324 21548 . 23004 un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG _BE 54 3m BEHA 9120 D_91200-2294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
: REl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 138445 49.14 54.00 -4.86 4271 27.37 5.63 36.49 9.97 308 233 AVERAGE 1 242208 189.52 ------ ------ 1629 27.50 5.68 36.48 9.92 3@ 238 AVERAGE
TEL : 886-3-327-0868 Page Number : C49 of C86

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

a5 A

el k\\ PEAK BE 74
700

Peak Blank
11!

un X 1532 2688 24p44 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL
+ RBW: 1060, 060KHz VEN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 193,14 5135 74.00 -22.65 445 27.86 5.78 36.46 9.97 308 233 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

d O\

700 a0

AVG_BE_54
52!

Avg Blank
11

un X 1532 2688 24p44 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D 912002294 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2A88.61 4A.58 54.80 -13.42 33.52 27.83 5.77 36.46 9.97 308 233 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C50 of C86
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH6_2437MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
5L p ] ! 525
B0 30
Peak
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBI: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 138658 52.83 74.80 -21.17 46.39 27.37 5.63 36.48 9.9 3@ 20 PEAK 1 23708 11704 ----mn -oooee 1045 27.54 570 36.47 9.92 308 20 PEAC
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
w ]
B0 30
Avg
115 115
2 2354 23608 2862 M uin 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1386.28 49.68 54.80 -13.32 4.5 27.37 5.63 36.49 9.97 308 20 AVERAGE 1 2437.08 188.94 ------ ------ 162,25 27,54 5.78 36.47 9.92 3@ 20 AVERAGE
TEL : 886-3-327-0868 Page Number : C51 of C86

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

875 .

e
\.\ PEAK_BE 74
700

Peak Blank
11!

un 24495 21622 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249446 5185 74.80 -22.15 4474 27.87 5.78 36.46 9.97 3@ 20 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B75

Avg Blank
11

un 24495 21622 U748 24074 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249499 49.83 54.80 -13.17 33.72 27.87 5.78 36.46 9.97 308 20 AVERAGE

TEL : 886-3-327-0868

Page Number : C52 of C86
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR480504B

11

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH6_2437MHz

ANT 1+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
125 175 1
1050 1050
875 15
PEAK 74
00 00
1
525 525
B0 30
Peak
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-R2294 VERTICAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138658 52,18 74.80 -21.82 45.74 27.37 5.63 36.48 9.9 276 239 PEAK 1 23708 119.24 ----m- --oee 112,55 27,54 5.78 36.47 9.92 276 139 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
1 ]
B0 30
Avg
115 115
2 2354 23608 2862 M un 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG _BE 54 3m BEHA 9120 D_91200-2294 VERTICAL Condition: AVG 54 3n BBHA 912 D _91280-92294 VERTICAL
: REl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 D385.44 4991 54.00 -13.09 3448 27.37 5.63 36.49 9.9 276 239 AVERAGE 1 243708 118,96 ------ ------ 18427 27,54 578 36.47 9.92 276 239 AVERAGE
TEL : 886-3-327-0868 Page Number : C53 of C86

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B
1225
105 u/‘\"»-«‘ \,‘MM
15 e PR
\\\ PEAK BE 74
00
1
52, e S
30
Peak Blank
11
uin 45 2622 U148 T4 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-2294 VERTICAL
+ RBW: 1060, 060KHz VEN:3000.808KkHZ ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249525 5406 74.00 -19.94 46.95 27.87 5.78 36.46 9.9 276 239 PEAK
gL 0B
1225
105 //k—\
815
T
70
\ AVG_BE 54
52,
|1
35.u T
Avg Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D 912002294 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249622 4165 54.80 -12.35 3453 27.88 5.78 36.46 9.97 276 239 AVERAGE
TEL : 886-3-327-0868 Page Number : C54 of C86

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480504B

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH9_2452MHz
ANT 1+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
1
528 e s i3 R %
B0 30
Peak
115 115
2 2384 23668 23952 U4 2452 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_9128D-82294 HORTZONTAL Condition: PEAK 74 3m BEHA 9120 D_9120-02294 HORTZONTAL
: RB:1080.080kHz VBI: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B8L14 5119 74.80 -22.81 4477 27.36 5.63 36.49 9.97 38 20 PEAC 1 245208 117.83 ------ ----- 11026 27.68 5.72 36.47 9.92 388 20 PEAC
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
1 L L]
B0 30
Avg
115 115
2 2384 23668 23952 U4 2452 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG BE 54 3m BEHA 9120 D_91200-2294 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_91280-92294 HORTZONTAL
: RBl:1080.080kHz VBi: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VE\:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138225 39.81 54.00 -14.19 33.39 27.36 5.63 36.49 9.92 308 20 AVERAGE 1 252,08 189.36 ------ ------ 162,68 27.59 5.72 36.47 9.92 3@ 20 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C55 of C86




ssamanas. FCC RADIO TEST REPORT Report No. : FR480504B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

10( ™,
o5 M

\\ PEAK_BE 74
n

Peak Blank
11!

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK BE 74 3n BBHA 9120 D_91280-82294 HORTZONTAL
+ RBW: 1000, 060KHz VEN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 28354 58.12 74.00 -15.80 SL.@9 27.80 5.77 36.46 9.9 38 20 PEAC

1o Letel [dBuVim)

Il
14l)

1225

B?.'/\N W M‘-“‘\

. AN

\ VG BE 5
5/

Blank
11!

105,

Avg

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE 54 3m BEHA 9120 D_9120D-2294 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248445 47.13 54.00 -6.87 4.9 27.81 5.77 36.46 9.97 308 20 AVERAGE

TEL : 886-3-327-0868

Page Number : C56 of C86
FAX : 886-3-327-0855





